
REPLACEMENT PARTS CATALOG

Series 150.75 (VL)

Spading Machine



Selvatici Parts Catalog

For Replacement Parts Sales and Information contact:

PO Box 655     Vineburg, CA 95487
mgequipment@gmail.com

Tel:    (707) 996-2605
Fax:    (707) 996-3405

Mobile:    (510) 813-2046

MG Equipment Co.

Spading Machine
Series 150.75 (VL)

MG Equipment Company specializes in unique tractor implements 
designed specifically for vineyards and orchards. 

This catalog is designed to detail all the parts and components for 
SELVATICI spading machines. It is divided into sections for each of the 
various parts of the implement and includes exploded diagrams and parts 
list. 

To ensure a long life of reliable and trouble-free service for your 
implements, use only genuine SELVATICI replacement parts.

It is our goal to meet or exceed the expectations of our customers and to 
offer unsurpassed service and parts support. We partner with each of our 
manufacturers to provide the best possible after-sales-support.

We thank you for your valued business. We remain at your complete 
disposal for any information you require regarding any of our products.



REPLACEMENT SPADES

Rev.  1612Page 1

Spading Machine - Series 150.75 (VL)

GUIDE TO REPLACEMENT SPADES

Model

VL-1104

VN-1356

VN-1506

VN-1656

VN-1808

VN-2008

-

6 pcs

6 pcs

-

8 pcs

8 pcs

4 pcs

-

-

6 pcs

-

-

Spade
Part# FS-339-1001 Part# FS-339-1002

STANDARD
Spade
WIDE

For technical questions or to order parts, please call: (510) 813-2046  or (707) 996-2605

STANDARD

6-1/2” 8”

WIDE
Spade

FS-339-1001 FS-339-1002
Part# Part#

Spade

Part# FS-045-8200 + 
         FS-041-0214



I tem # Part# D es cr i p t i on

17 FS-335-1000 Side cover plate - series 75/80/95

18 FS-040-0110 Star washer - 10 mm DIN 6798/A

19 FS-044-5600 Bolt - M10 x 1.5 x 30 UNI 5739 - 8.8

20 FS-020-1000 Oil seal BA 100 x 85 x 7

21 FS-021-1101 Oil seal BASL 110 x 85 x 12

51 FS-349-0260 Spacing ring - 44 x 63 x H7

FS-323-1000 Spline groove sprocket arm plate D85 R120 H48

FS-342-3000 Spline groove sprocket arm plate D85 R150 H61

53 FS-010-0165 O-Ring 165 int - 61.91 sp. 3.53

54 FS-316-3045 Nut - M40 x 2 H17E7

55 FS-045-0200 Bolt - M6 x 1 x 16 UNI 5931 - 8.8

58 FS-024-0010 Aluminum washer - ½”

52

I tem # P ar t# D es cr i p t i o n

1 FS-333-0000 Main gearbox - series 75/80/95

2 FS-025-0010 Pressure relief cap - ½”

3 FS-030-0600 Bearing 30309 (45-100-27.25)

4 FS-330-2325 Shaft + gear (2 pcs) - series 75/80/95 - Z9 x 29 M8.2

5 FS-349-0100 Spacing collar - 41 x 51 x H44

10 FS-030-0100 Bearing 33109 (45-80-26)

11 FS-331-1745 Main driveshaft - PTO spline groove - series 75/80/90 - L=745

12 FS-021-0801 Oil seal BASL 80 x 40 x 10

13 FS-030-0450 Bearing 32211 (55-10-26.75)

14 FS-349-0120 Spacing collar - 56 x 76 x H55

15 FS-330-1000 Driveshaft - central - series 150.75-95 D55

FS-349-0710 Spacer - 89 x 99 x 0.3

FS-349-0720 Spacer - 89 x 99 x 0.5

FS-349-0730 Spacer - 89 x 99 x 1.0

16

GEAR BOX ASSEMBLY

Rev.  1612Page 2

Spading Machine - Series 150.75 (VL)



I tem # Part# Des cr i p t i on

34 FS-331-3015 Gear - Z=15 - H25 D116

35 FS-349-5020 Spacing collar - 43 x 54 H107.5

36 FS-331-3016 Gear - Z=16 - H25 D129

37 FS-349-5050 Spacing collar - 43 x 54 H6

39 FS-040-2012 Flat washer - 12 x 36 x 2.5 - zinc coated

40 FS-352-2000 Bracket (internal) - series 75/80/95 KG 0.336

41 FS-341-5000 Fulcrum for gear lever

42 FS-010-3081 O-Ring 3081 - int 20.24 sp. 2.62

43 FS-352-3000 Lever - gearbox speed control

44 FS-041-0212 Self-locking nut - M12 x 1.75 H14.5 - 6.8

45 FS-341-6000 Bolt for fulcrum - M10 x 1.5

46 FS-032-0040 Bearing 6307 (35-80-21)

47 FS-335-2000 Gearbox cover plate - series 75/80/95

48 FS-040-2018 Flat washer - 18 x 54 - zinc coated

49 FS-041-0218 Nut (self-locking) - M18 x 2.5 H21 - 6.8

50 FS-045-2230 Bolt - M10 x 1.5 x 50 UNI 5933 - 10.9

56 FS-024-0500 Copper washer - 3/8”

57 FS-025-0030 Oil plug - 3/8”

I tem # Part# D es cr i p t i on

6 FS-030-0100 Bearing 33109 (45-80-26)

7 FS-041-0945 Locking nut - M45 x 1.5 H=10

8 FS-047-0045 Tab-locking washer MB 9 D.45

9 FS-041-0145 Locking nut - M45 x 1.5 H=16.5

10 FS-030-0100 Bearing 33109 (45-80-26)

18 FS-040-0110 Star washer - 10 DIN 6798/A

19 FS-044-5600 Bolt - M10 x 1.5 x 30 UNI 5739 - 8.8

22 FS-332-1000 Secondary gearbox - series 75/80/95

23 FS-341-4000 Threaded rod - gear selector shuttle - series 75/80/95

24 FS-352-1000 Gear selector - series 75/80/95

25 FS-331-1315 Sliding gear Z=13 + Z=15 - Mod.7

26 FS-010-2031 O-Ring 2031 - int 7.65 sp. 1.78

27 FS-204-4000 Spring

28 FS-607-3000 Selecting pin

29 FS-341-3000 Spring tensioning nut - series 75/80/95

30 FS-047-6008 Plastic ball - M8 x 1.25 - diam. 25

31 FS-349-5040 Spacing collar - 43 x 54 H13

32 FS-331-3013 Gear - Z=13 - H25 D114

33 FS-349-5030 Spacing collar - 43 x 54 H27.5

Rev.  1612Page 3

GEAR BOX ASSEMBLY

Spading Machine - Series 150.75 (VL)



I tem # Part# Des cr i p t i on

9A FS-387-2500 Complete support assembly - 150.75 (2+4+5+6+7+8+9+10+14)

10 FS-044-0270 Bolt - M20 x 2.5 x 170 UNI 5737 - 8.8

11 FS-044-0840 Bolt - M14 x 2 x 70 UNI 5737 - 8.8

12 FS-041-0416 Nut (self-locking) - M16 x 1.5 x H17.5 - 6.8

13 FS-041-0214 Nut (self-locking) - M14 x 2 x H16 - 6.8

14 FS-026-0010 Grease fitting - M10 x 1.5 (hexagonal head)

15 FS-043-0450 Bolt - M16 x 1.5 x 55 UNI 5738 - 8.8

16 FS-309-7000 Link pin - 22/28 mm

17 FS-046-8005 R-clip - 5 x 100

I tem # Part# Des cr i p t i on

1 FS-381-104L Main body/frame - Series 150.75 - Model 1104

2 FS-041-0220 Nut (self-locking) - M20 x 2.5 x H22 - 6.8

3 FS-310-3010 Support plate - series 150.75 - int 280

4 FS-387-6000 Dust cover - 20 x 67

5 FS-020-0470 Oil seal BA 47 x 30 x 7

6 FS-387-5000 Spacer - 20 x 30 x 10

7 FS-032-0250 Bearing 6204 (20-47-14)

8 FS-387-4000 Spacer - 21 x 34 x 34.4

9 FS-387-2000 Pin support assembly - Series B - 150.75

BODY / FRAME

Rev.  1612Page 4

Spading Machine - Series 150.75 (VL)



I tem # Part# D es cr i p t i on

FS-041-0530 Nut (self-locking) - M30 x 2 x H25 - 6.8

FS-041-0430 Nut (self-locking) - M30 x 2 x H32 - 6.8

22 FS-026-0010 Grease fitting - M10 x 1.5 (hexagonal head)

23 FS-347-1001 Sealing cap (threaded) - 60 x 110 x 22

24 FS-020-1001 Oil seal - BA 100 x 85 x 9

25 FS-032-0210 Bearing 6212 (60 x 110 x 22)

26 FS-347-2001 Support collar - 60 x 110 x 22

27 FS-045-0200 Bolt - M6 x 1 x 16 UNI 5931 - 8.8 (allen hex head)

28 FS-338-3000 Key - 14 x 12 x 25

FS-043-0250 Bolt - M30 x 2 x 135 UNI 5738 - 8.8

FS-043-0240 Bolt - M30 x 2 x 140 UNI 5738 - 8.8

30 FS-386-2001 Spading arm (LEFT side) - series 150.75

31 FS-309-8000 Nut - M38 x 2 x H20 - E55

32 FS-386-2000 Spading arm (RIGHT side) - series 150.75

33 FS-045-8200 Bolt - M14 x 2 x 70 UNI 5737 - 8.8 - Zinc coated

34 FS-041-0214 Nut (self-locking) - M14 x 2 x H16 - 6.8

35 -----> (see Spading Sprocket Selection Guide - page 7)

36 FS-336-1136 Bolt - M38 x 2 x L=136

37 FS-339-1002 Spade - wide 150 - 200h230 (model 1104/1656)

21

29

I tem # Part# Des cr i p ti on

1 FS-309-3000 Crown nut (locking) - M38 x 2 x H18 E55

2 FS-046-2400 Spring pin - 5 x 55

3 FS-309-1097 Dust cover - 40 x 97 (steel)

4 FS-020-0800 Oil seal - BA 80 x 60 x 10

5 FS-309-2000 Spacing collar - 40 x 60 x 10.5 Est.Testa d80/90

6 FS-032-0220 Bearing 6208 (40-80-18)

7 FS-324-4000 Spacing collar - 40 x 50 x 14 Int. Testa d80

8 FS-386-1000 Spading arm (straight) - series 150.75

9 FS-026-0010 Grease fitting - M10 x 1.5 (hexagonal head)

10 -----> (see Spading Sprocket Selection Guide - page 7)

11 FS-336-1122 Bolt - M38 x 2 x L=122

12 FS-041-0220 Nut (self-locking) - M20 x 2.5 x H22 - 6.8

13 FS-387-4000 Spacing collar - 21 x 34 x H34.4

14 FS-032-0250 Bearing 6204 (20-47-14)

15 FS-387-5000 Spacing collar - 20 x 30 x 10

16 FS-020-0470 Oil seal - BA 47 x 30 x 7

17 FS-387-6000 Dust cover - 20 x 67 (steel)

18 FS-310-3010 Support strap - series 150.75 - int 280

19 FS-044-0220 Bolt - M20 x 2.5 x 140 UNI 5737 - 8.8

20 FS-044-5650 Bolt - M10 x 1.5 x 14 UNI 5739 - 8.8

SPADING ARMS / BEARINGS

Rev.  1612Page 5

Spading Machine - Series 150.75 (VL)



I tem # Part# Des cr i p t i on

15 FS-041-0222 Nut (self-locking) - M22 x 2.5 x H25 - 6.8

16 FS-044-6600 Bolt - M22 x 2.5 x 60 UNI 5739 - 8.8 - Zinc coated

17 FS-389-5016 3-point frame strap (Left side) - series 150.75/95

18 FS-389-5006 3-point frame strap (Right side) - series 150.75/95

19 FS-044-1610 Bolt - M22 x 2.5 x 110 UNI 5737 - 8.8 - Zinc coated

20 FS-041-0222 Nut (self-locking) - M22 x 2.5 x H25 - 6.8

21 FS-309-6000 Link pin - 19/25 mm

22 FS-044-6610 Bolt - M22 x 2.5 x 65 UNI 5739 - 8.8 - Zinc coated

23 FS-389-6035 Spacing collar - 23 x 38

24 FS-040-2016 Flat washer - 16 x 48 x 4 - Zinc coated

25 FS-044-5220 Bolt - M16 x 2 x 40 UNI 5739 - 8.8 - Zinc coated

26 FS-050-0000 PTO shield - oval shaped (plastic)

27 FS-044-5810 Bolt - M8 x 1.25 x 25 UNI 5739 - 8.8 - Zinc coated

31 FS-040-0108 Star washer 8 mm

I tem # Part# D es cr i p t i on

1 FS-389-3000 Top 3-point strap - series 150.75

2 FS-041-0214 Nut (self-locking) - M14 x 2 x H16 - 6.8

3 FS-336-2000 U-bolt - M14 x 2

4 FS-388-1029 Upper cover plate - series 150.75 - Model 1104

5 FS-388-2029 Lower cover plate/flap - series 150.75 - Model 1104

6 FS-046-8004 R-clip - 4 x 80

7 FS-410-4080 L-pin - D.14 L=75

8 FS-311-3108 Cover hinge pin - Model 1104

9 FS-044-6200 Bolt - M14 x 2 x 35 UNI 5739 - 8.8 - Zinc coated

10 FS-388-5080 Side protective plate (Left or Right) - series 150.75

11 FS-041-0214 Nut (self-locking) - M14 x 2 x H16 - 6.8

12 FS-320-1013 Skid + adjustable support arm - Series 120.45/150.75-90

13 FS-309-5018 L-pin - D.18 L=70

14 FS-046-8005 R-clip - 5 x 100

3-POINT / PROTECTIVE SHIELDS

Rev.  1612Page 6

Spading Machine - Series 150.75 (VL)



Note:  LEFT and RIGHT are determined when standing behind the implement when attached to the tractor.

h

h

r

r
ao

d

Left RightGEARBOX

I B I

IBI

1

2

3

4

SELECTION GUIDE FOR
SPADING ARM SPROCKETS

VL-1104Model: (4 spades)

Item# Part# Specifications

A FS-3 2 3 -1 0 0 0 Sprocket Plate - d = 85 / r = 120 / h = 48

B FS-3 42 -3 0 0 0 Sprocket Plate - d = 85 / r = 150 / h = 61

C FS-3 3 8 -40 1 5 Sprocket Arm - a = 15 / r = 150 / h = 62

D FS-3 3 8 -40 2 7 Sprocket Arm - a = 27 / r = 150 / h = 62

E FS-3 3 8 -40 44 Sprocket Arm - a = 45 / r = 150 / h = 62

F FS-3 3 8 -40 7 5 Sprocket Arm - a = 75 / r = 150 / h = 62

G FS-3 43 -40 1 5 Sprocket Arm - a = 15 / r = 150 / h = 74.5

H FS-3 43 -40 2 7 Sprocket Arm - a = 27 / r = 150 / h = 74.5

I FS-3 43 -40 44 Sprocket Arm - a = 45 / r = 150 / h = 74.5

J FS-3 43 -40 7 5 Sprocket Arm - a = 75 / r = 150 / h = 74.5

K FS-3 3 8 -40 45 Sprocket Arm - a = 45 / r = 150 / h = 62

L FS-3 43 -40 45 Sprocket Arm - a = 45 / r = 150 / h = 74.5

Item# Part# Specifications

--- FS-3 8 6 -1 0 0 0 Spading Arm (Straight) - series 150.75

2 +4 FS-3 8 6 -2 0 0 0 Spading Arm (RIGHT side) - series 150.75

1 +3 FS-3 8 6 -2 0 0 1 Spading Arm (LEFT side) - series 150.75

Rev.  1612Page 7

Spading Machine - Series 150.75 (VL)



MG Equipment Co.

For Questions or Technical Assistance Contact:

PO Box 655
Vineburg, CA 95487
Tel:  (707) 996-2605

Mobile:  (510) 813-2046
mgequipment@gmail.com

REV-1612


